MERCRUISER [CMD 1.7 Ml 1201/L4) P Intake b anifold b v
Serial Mbr Flange: 88109041 _Up THRLU none [)

Ref |Clazs|Part Description Qt Comment Footnote
2 27 882513 GASKET, Intake Manifold 1

3 10 8332304| SCREW, [M3x70), Intake Marifold |4

4 10 282315|SCREW, (MEx20], Intake Maifold |3

5 11 02338 NUT 2

A 16 882628/ 5TUD, Intake Manifold 2

7 27 AB2514| GASKET 2

a2 10 2332325| SCREW, [M3%25], With Lockwashe| 4

9 54 2332357 | CLaMP, Hoze 2

10 10 282319| SCREW, (MEx1E], ‘With Lockwashe| 2

11 10 B52320| SCREW, [MEx18], ‘With Lackwashe| 4

12 10 882322| SCREW, [M10x20), With Lockwast) 3

13 282583 BRACKET 1

14 282609 BRACKET 2

15 282551 | DUCT, Air 1 [Lower)
16 882552 DUCT, Air 1 [Upper)
17 17 B82728| PIN 1

18 22 982347 [FITTIMG, [MPT 1/8), Plug 1

19 32 2882337 |HOSE 1

MS 10 852298 SCREMW, (M8x12]. Flange 1
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